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Description of the sample As Stated by the Party: 02 No of Pinewood Block PU Coated parrot
Green color.(Dimesion 300x300x100 mm)

TESTS CONDUCTED AS PER: As per customer’s request.

TEST CHARACTERISTIC : 1.Compression pressure Test for 1000 kg at 24 &48 Hrs.
2.Tensile strength.

3.Elongation at Break.

4. Temperature Test.

a) Hot (+) 70 °C (8 hrs)

b) Cold (-)40 ° C (8 hrs)

DESCRIPTION OF SAMPLE : 02 No of Pinewood Block PU Coated Parrot Green color.
(Dimension 300x300x100 mm)

GENERAL REMARKS ; Sample examined and tested as per customer’s request, Please
see the continuation in sheet no 02 for detailed test results.

Compression Testing Machine, Vernier caliper, Tensile Testing
EQUIPMENT USED : Machine.
Cont....2

Note: !
1. This test report pertains to the particular sample(s) submitted by the party for the testing.

2. This test report should not be reproduced in-part without written approval of the
Director, MSME-TS,Bangalore. .
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‘I Slno Name of the Test. Specification Actual Sample Results.
[ Requirement
1. Tensile strength & Elongation at
Break.
a)Tensile strength (N/mm?) ——eemmo- 22.63 N/mm*
b)Elongation at Break.(%) —————————- 205%
2. Temperature Test, Hot at (+)70°C No sign of cracks or scale
for 8 hrs. B — formation seen, and No change
of Dimension of the Block.
3. Temperature Test cold at (-) 40°C e No sign of cracks or scale
‘ for 8 hrs. formation seen and No change
" of Dimension of the Block.
4. Compression Pressure Test.
; Initial Height | Deflection | Height Deflection | Height Height after | Deflection
: height after residual | after 24 | residual | after 48| 48 hrs | Residual
l before loading hrs hrs unloading
| loading 1000 loading loading | with 1000kg
T 1000kg Kg with with
| 1000kg 1000ke
[ Measured | 103mm 102mm | 0lmm 101.5mm | 1.5mm 101.2mm | 101.2mm 1.8mm
| value

Observation : An average deflection Residual of 1.43mm in height of the sample.

----— End report
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